Ref. No. A1/294/C/2017 Date:3/5/2017

1. Name of the Party : M/s S.K. Minerals
2. Detail of Sample : Calcite Powder (Mark- 15 Micron -J)
3. Sample Received on 2/5/2017

Sample Collected by Party

RESULT OF ANALYSIS
CaCoO, --- 90.60 %




